

TEST REPORT

Report No. : SL:TX:2370008338

DATE : 08/11/23

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

SAMPLE NOT DRAWN BY SGS LANKA (PVT) LTD.

SAMPLE SUBMITTED AND IDENTIFIED BY SUPPLIER AS :

SUBMITTED BY RICHARD TRADING CO.(PVT) LTD
ADDRESS NO: 64,, PARAKUMBA MAWATHA,
CITY KURUNEGALA--
PRODUCT DESCRIPTION BOOK
 PRODUCT NAME:CHILDREN ACTIVITY BOOKS
 SUPPLIER:RICHARD TRADING CO (PVT) LTD,SRI LANKA
STYLE NO. 40157 (STICKER BOOK),40150 (COLOURING BOOK),40148 (COLOURING BOOK),40144,40156(SKETCH BOOK)
CONTACT PERSON MS DILANI WIJTHUNGE
PACKAGING NOT PROVIDED
AGE GROUP ASSESSED OVER 3 YEARS
AS PER AGE GUIDELINE
REQUESTED AGE 3+
LABELLED AGE GRADING NOT PROVIDED
SGS ASSESSED AGE OVER 3 YEARS
BUYER INTER AGENTURER AB
COUNTRY OF DESTINATION SWEDEN
COUNTRY OF ORIGIN SRI LANKA
SAMPLE RECD ON 27/10/2023 **TEST START DATE** 01/11/2023 **TEST END DATE** 08/11/2023

TESTS	PASS	FAIL	REMARKS
PHYSICAL AND MECHANICAL PROPERTIES (EN 71-1:2014+A1:2018)	X		
FLAMMABILITY TEST (EN 71-2: 2020)			
40144	X		
40148	X		
40150	X		
40156	X		
40157	X		
HEAVY METALS (EN71-3: 2019+A1:2021)			
A1	X		
B1	X		

An original signed hardcopy can be provided upon request at 141/6, Vauxhall St, Colombo 02, Sri Lanka.

Order No. : 400010072

Page 1 of 12

Control No.:2375008861

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/terms-and-conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <https://www.sgs.com/en/terms-and-conditions/terms-e-document>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 45 days only.

SGS Lanka (Pvt) Ltd	Textile Lab	3rd Fl,	141/6 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 529 94 91	e sgs.lanka@sgs.com
	Chemical Lab	1st Fl,	141/7A Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 539 51 60	f +94 (0) 11 471 78 77	e sgs.lanka@sgs.com
	Regd. Office	3rd Fl,	140 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 537 62 81	www.sgs.com

TEST REPORT

Report No. : SL:TX:2370008338

DATE : 08/11/23

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

C1	X		
D1	X		
E1	X		
E3	X		

Labeling requirement (Washing/ Cleaning label, CE mark, importer/ manufacturer mark (name, address), product identification) according to the Directive 2009/48/EC-Safety of toys. SEE RESULT ON PAGES 3 & 4

per pro SGS Lanka Private Ltd.

Anil Wijayakumar
Laboratory Manager

*** The tests marked with an # are not accredited by SLAB**

An original signed hardcopy can be provided upon request at 141/6, Vauxhall St, Colombo 02, Sri Lanka.

Order No. : 400010072

Page 2 of 12

Control No.:2375008861

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/terms-and-conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <https://www.sgs.com/en/terms-and-conditions/terms-e-document>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 45 days only.

SGS Lanka (Pvt) Ltd	Textile Lab	3rd Fl,	141/6 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 529 94 91	e sgs.lanka@sgs.com
	Chemical Lab	1st Fl,	141/7A Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 539 51 60	f +94 (0) 11 471 78 77	e sgs.lanka@sgs.com
	Regd. Office	3rd Fl,	140 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 537 62 81	www.sgs.com

TEST REPORT

Report No. : SL:TX:2370008338

DATE : 08/11/23

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

Component List / List of Materials

Sample	Material No.	Component	Material	Colour	Fiber Type	Remark
E	4	INSIDE PAGES	PAPER	MULTI COLOURS		
A	1	PAINT	PAINT	BLACK		
B	1	PAINT	PAINT	BLUE		
C	1	PAINT	PAINT	RED		
D	1	PAINT	PAINT	YELLOW		
E	1	FRONT PAGE	PAPER	WHITE		
		(40157 – STICKER BOOK)				
E	2	FRONT PAGE	PAINT	MULTI COLOURS		
E	3	INSIDE PAGES	PAPER	WHITE / BLACK		
F	1	FRONT PAGE	PAPER	WHITE		
		(40150 – COLOURING BOOK)				
F	2	FRONT PAGE	PAINT	MULTI COLOURS		
F	3	INSIDE PAGES	PAPER	WHITE / BLACK		
G	1	FRONT PAGE	PAPER	WHITE		
		(40148 – COLOURING BOOK)				
G	2	FRONT PAGE	PAINT	MULTI COLOURS		
G	3	INSIDE PAGES	PAPER	WHITE / BLACK		
H	1	FRONT PAGE	PAPER	WHITE		
		(40144 – SKETCH BOOK)				
H	2	FRONT PAGE	PAINT	MULTI COLOURS		
H	3	INSIDE PAGES	PAPER	WHITE		

* The tests marked with an # are not accredited by SLAB

An original signed hardcopy can be provided upon request at 141/6, Vauxhall St, Colombo 02, Sri Lanka.

Order No. : 400010072

Page 3 of 12

Control No.:2375008861

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/terms-and-conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <https://www.sgs.com/en/terms-and-conditions/terms-e-document>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 45 days only.

SGS Lanka (Pvt) Ltd	Textile Lab	3rd Fl,	141/6 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 529 94 91	e sgs.lanka@sgs.com
	Chemical Lab	1st Fl,	141/7A Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 539 51 60	f +94 (0) 11 471 78 77	e sgs.lanka@sgs.com
	Regd. Office	3rd Fl,	140 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 537 62 81	www.sgs.com

TEST REPORT

Report No. : SL:TX:2370008338

DATE : 08/11/23

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

I	1	FRONT PAGE (40156 - COLOURING BOOK)	PAPER	WHITE		
I	2	FRONT PAGE	PAINT	MULTI COLOURS		
I	3	INSIDE PAGES	PAPER	WHITE / BLACK		

Test Sample Identification

Test	Component No.	Remark
HEAVY METAL	A1	
HEAVY METAL	B1	
HEAVY METAL	C1	
HEAVY METAL	D1	
HEAVY METAL	E1	
HEAVY METAL	E3	

* The tests marked with an # are not accredited by SLAB

An original signed hardcopy can be provided upon request at 141/6, Vauxhall St, Colombo 02, Sri Lanka.

Order No. : 400010072

Page 4 of 12

Control No.:2375008861

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/terms-and-conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <https://www.sgs.com/en/terms-and-conditions/terms-e-document>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 45 days only.

SGS Lanka (Pvt) Ltd	Textile Lab	3rd Fl,	141/6 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 529 94 91	e sgs.lanka@sgs.com
	Chemical Lab	1st Fl,	141/7A Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 539 51 60	f +94 (0) 11 471 78 77	e sgs.lanka@sgs.com
	Regd. Office	3rd Fl,	140 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 537 62 81	www.sgs.com

TEST REPORT

Report No. : SL:TX:2370008338

DATE : 08/11/23

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

R E S U L T S

REQ

PHYSICAL AND MECHANICAL PROPERTIES

EN 71-1:2014+A1:2018

4.0 GENERAL REQUIREMENTS

4.1 MATERIAL CLEANLINESS

PASS

4.7 EDGES

PASS

4.8 POINTS AND METALLIC WIRES

PASS

7.0 WARNINGS, MARKINGS AND INSTRUCTIONS FOR USE

SEE NOTE 01

(Note 01: It is drawn to your attention that the warnings, precautions and instructions for use should be given in the national language(s) of the country where the product is sold. Only English was reviewed.)

7.1 GENERAL

SEE REMARK 01

(Remark 01: Manufacturer's and Importer's name, registered trade name or registered trade mark and the address at which the manufacturer can be contacted must be indicated on the toy or, where that is not possible, on its packaging or in a document accompanying the toy.)

- Labeling requirement

Labeling requirement (Washing/Cleaning Instruction, CE mark, importer/ manufacturer mark (name, address), product identification) according to the Directive 2009/48/EC-Safty of toys.

Summary table

	Observation Result	Location
Washing/Cleaning instruction	Not Applicable	-
CE mark	Present	Books
Importer's Name & Address	Absent	-
Manufacturer's Name & Address	Absent	-
Product ID	Present	Books

Note :

1. According to Directive 2009/48/EC, a toy intended for use by children under 36 months must be designed and manufactured in such a way that it can be cleaned. A textile toy must, to this end, be washable, except if it contains a mechanism that may be damaged if soak washed. The manufacturer should, if applicable, provide instructions on how the toy has to be cleaned.
2. CE marking should be visible from outside the packaging and its height must be at least 5mm.
3. Manufacturer's and Importer's name, registered trade name or registered trade mark and the address at which the manufacturer can be contacted must be indicated on the toy or, where that is not possible, on its packaging or in a document accompanying the toy.
4. Manufacturers must ensure that their toys bear a type, batch, serial or model number or other element allowing their identification, or where the size or nature of the toy does not allow it, that the required information is provided on the packaging or in a document accompanying the toy.

*** The tests marked with an # are not accredited by SLAB**

An original signed hardcopy can be provided upon request at 141/6, Vauxhall St, Colombo 02, Sri Lanka.

Order No. : 400010072

Page 5 of 12

Control No.:2375008861

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/terms-and-conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <https://www.sgs.com/en/terms-and-conditions/terms-e-document>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 45 days only.

SGS Lanka (Pvt) Ltd	Textile Lab	3rd Fl,	141/6 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 529 94 91	e sgs.lanka@sgs.com
	Chemical Lab	1st Fl,	141/7A Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 539 51 60	f +94 (0) 11 471 78 77	e sgs.lanka@sgs.com
	Regd. Office	3rd Fl,	140 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 537 62 81	www.sgs.com

TEST REPORT

Report No. : SL:TX:2370008338

DATE : 08/11/23

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

R E S U L T S

REQ

Observation result;

CE Marking and product ID's were found on the book cover page

Product Id	CE mark height
40144	9mm
40148	9mm
40150	6mm
40156	6mm
40157	

7.2 TOYS NOT INTENDED FOR CHILDREN UNDER 36 MONTHS

SEE REMARK 02

(Remark 02: Age warning may not be required for toy manifestly unsuitable for children under 3 years, due to this is not a toy. it's a colouring book.)

FLAMMABILITY TEST

EN 71-2: 2020

40144

4.0 REQUIREMENTS

4.1 General requirements

PASS

40148

4.0 REQUIREMENTS

4.1 General requirements

PASS

40150

4.0 REQUIREMENTS

4.1 General requirements

PASS

40156

4.0 REQUIREMENTS

4.1 General requirements

PASS

40157

4.0 REQUIREMENTS

4.1 General requirements

PASS

NOTE: ONLY APPLICABLE CLAUSES WERE SHOWN.

* The tests marked with an # are not accredited by SLAB

An original signed hardcopy can be provided upon request at 141/6, Vauxhall St, Colombo 02, Sri Lanka.

Order No. : 400010072

Page 6 of 12

Control No.:2375008861

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/terms-and-conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <https://www.sgs.com/en/terms-and-conditions/terms-e-document>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 45 days only.

SGS Lanka (Pvt) Ltd	Textile Lab	3rd Fl,	141/6 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 529 94 91	e sgs.lanka@sgs.com
	Chemical Lab	1st Fl,	141/7A Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 539 51 60	f +94 (0) 11 471 78 77	e sgs.lanka@sgs.com
	Regd. Office	3rd Fl,	140 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 537 62 81	www.sgs.com

TEST REPORT

Report No. : SL:TX:2370008338
DATE : 08/11/23

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

R E S U L T S

REQ

HEAVY METALS

EN71-3: 2019+A1:2021

Category III

	Results (mg/kg)	Rep. Limit (mg/kg)	Perm. Limit (mg/kg)
A1			
Mass of trace amount (mg)			
Aluminum (Al)	n.d.	50	28130
Antimony(Sb)	n.d.	10	560
Arsenic (As)	n.d.	10	47
Barium (Ba)	n.d.	50	18750
Boron (B)	n.d.	50	15000
Cadmium (Cd)	n.d.	5	17
Chromium (Cr)	n.d.	0.05	--
Chromium (III) (Cr (III))	See note**	5	460
Chromium (VI) (Cr (VI))	See note**	0.01	0.053
Cobalt (Co)	n.d.	10	130
Copper (Cu)	n.d.	50	7700
Lead (Pb)	n.d.	10	23
Manganese (Mn)	n.d.	50	15000
Mercury (Hg)	n.d.	10	94
Nickel (Ni)	n.d.	10	930
Selenium (Se)	n.d.	10	460
Strontium (Sr)	n.d.	50	56000
Tin (Sn)	n.d.	4.9	180000
Organic Tin+	See note^	--	12.0
Zinc (Zn)	n.d.	50	46000
Comment	Pass		
B1			
Mass of trace amount (mg)			
Aluminum (Al)	n.d.	50	28130
Antimony(Sb)	n.d.	10	560
Arsenic (As)	n.d.	10	47
Barium (Ba)	n.d.	50	18750
Boron (B)	n.d.	50	15000
Cadmium (Cd)	n.d.	5	17

* The tests marked with an # are not accredited by SLAB

An original signed hardcopy can be provided upon request at 141/6, Vauxhall St, Colombo 02, Sri Lanka.

Order No. : 400010072

Page 7 of 12

Control No.:2375008861

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/terms-and-conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <https://www.sgs.com/en/terms-and-conditions/terms-e-document>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 45 days only.

SGS Lanka (Pvt) Ltd	Textile Lab	3rd Fl,	141/6 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 529 94 91	e sgs.lanka@sgs.com
	Chemical Lab	1st Fl,	141/7A Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 539 51 60	f +94 (0) 11 471 78 77	e sgs.lanka@sgs.com
	Regd. Office	3rd Fl,	140 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 537 62 81	www.sgs.com

TEST REPORT

Report No. : SL:TX:2370008338

DATE : 08/11/23

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

RESULTS

REQ

Chromium (Cr)	n.d.	0.05	--
Chromium (III) (Cr (III))	See note**	5	460
Chromium (VI) (Cr (VI))	See note**	0.01	0.053
Cobalt (Co)	n.d.	10	130
Copper (Cu)	n.d.	50	7700
Lead (Pb)	n.d.	10	23
Manganese (Mn)	n.d.	50	15000
Mercury (Hg)	n.d.	10	94
Nickel (Ni)	n.d.	10	930
Selenium (Se)	n.d.	10	460
Strontium (Sr)	n.d.	50	56000
Tin (Sn)	n.d.	4.9	180000
Organic Tin+	See note^	--	12.0
Zinc (Zn)	n.d.	50	46000
Comment	Pass		

C1

Mass of trace amount (mg)			
Aluminum (Al)	n.d.	50	28130
Antimony(Sb)	n.d.	10	560
Arsenic (As)	n.d.	10	47
Barium (Ba)	n.d.	50	18750
Boron (B)	n.d.	50	15000
Cadmium (Cd)	n.d.	5	17
Chromium (Cr)	n.d.	0.05	--
Chromium (III) (Cr (III))	See note**	5	460
Chromium (VI) (Cr (VI))	See note**	0.01	0.053
Cobalt (Co)	n.d.	10	130
Copper (Cu)	n.d.	50	7700
Lead (Pb)	n.d.	10	23
Manganese (Mn)	n.d.	50	15000
Mercury (Hg)	n.d.	10	94
Nickel (Ni)	n.d.	10	930
Selenium (Se)	n.d.	10	460
Strontium (Sr)	n.d.	50	56000
Tin (Sn)	n.d.	4.9	180000
Organic Tin+	See note^	--	12.0

*** The tests marked with an # are not accredited by SLAB**

An original signed hardcopy can be provided upon request at 141/6, Vauxhall St, Colombo 02, Sri Lanka.

Order No. : 400010072

Page 8 of 12

Control No.:2375008861

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/terms-and-conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <https://www.sgs.com/en/terms-and-conditions/terms-e-document>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 45 days only.

SGS Lanka (Pvt) Ltd	Textile Lab	3rd Fl,	141/6 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 529 94 91	e sgs.lanka@sgs.com
	Chemical Lab	1st Fl,	141/7A Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 539 51 60	f +94 (0) 11 471 78 77	e sgs.lanka@sgs.com
	Regd. Office	3rd Fl,	140 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 537 62 81	www.sgs.com

TEST REPORT

Report No. : SL:TX:2370008338

DATE : 08/11/23

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

R E S U L T S

REQ

	Zinc (Zn)	n.d.	50	46000
	Comment	Pass		
D1	Mass of trace amount (mg)			
	Aluminum (Al)	n.d.	50	28130
	Antimony(Sb)	n.d.	10	560
	Arsenic (As)	n.d.	10	47
	Barium (Ba)	n.d.	50	18750
	Boron (B)	n.d.	50	15000
	Cadmium (Cd)	n.d.	5	17
	Chromium (Cr)	n.d.	0.05	--
	Chromium (III) (Cr (III))	See note**	5	460
	Chromium (VI) (Cr (VI))	See note**	0.01	0.053
	Cobalt (Co)	n.d.	10	130
	Copper (Cu)	n.d.	50	7700
	Lead (Pb)	n.d.	10	23
	Manganese (Mn)	n.d.	50	15000
	Mercury (Hg)	n.d.	10	94
	Nickel (Ni)	n.d.	10	930
	Selenium (Se)	n.d.	10	460
	Strontium (Sr)	n.d.	50	56000
	Tin (Sn)	n.d.	4.9	180000
	Organic Tin+	See note^	--	12.0
	Zinc (Zn)	n.d.	50	46000
	Comment	Pass		
E1	Mass of trace amount (mg)			
	Aluminum (Al)	1959	50	28130
	Antimony(Sb)	n.d.	10	560
	Arsenic (As)	n.d.	10	47
	Barium (Ba)	n.d.	50	18750
	Boron (B)	n.d.	50	15000
	Cadmium (Cd)	n.d.	5	17
	Chromium (Cr)	n.d.	0.05	--
	Chromium (III) (Cr (III))	See note**	5	460
	Chromium (VI) (Cr (VI))	See note**	0.01	0.053

* The tests marked with an # are not accredited by SLAB

An original signed hardcopy can be provided upon request at 141/6, Vauxhall St, Colombo 02, Sri Lanka.

Order No. : 400010072

Page 9 of 12

Control No.:2375008861

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/terms-and-conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <https://www.sgs.com/en/terms-and-conditions/terms-e-document>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 45 days only.

SGS Lanka (Pvt) Ltd	Textile Lab	3rd Fl,	141/6 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 529 94 91	e sgs.lanka@sgs.com
	Chemical Lab	1st Fl,	141/7A Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 539 51 60	f +94 (0) 11 471 78 77	e sgs.lanka@sgs.com
	Regd. Office	3rd Fl,	140 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 537 62 81	www.sgs.com

TEST REPORT

Report No. : SL:TX:2370008338

DATE : 08/11/23

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

R E S U L T S

REQ

Cobalt (Co)	n.d.	10	130
Copper (Cu)	n.d.	50	7700
Lead (Pb)	n.d.	10	23
Manganese (Mn)	58	50	15000
Mercury (Hg)	n.d.	10	94
Nickel (Ni)	n.d.	10	930
Selenium (Se)	n.d.	10	460
Strontium (Sr)	n.d.	50	56000
Tin (Sn)	n.d.	4.9	180000
Organic Tin+	See note^	--	12.0
Zinc (Zn)	n.d.	50	46000
Comment	Pass		

E3

Mass of trace amount (mg)			
Aluminum (Al)	n.d.	50	28130
Antimony(Sb)	n.d.	10	560
Arsenic (As)	n.d.	10	47
Barium (Ba)	n.d.	50	18750
Boron (B)	n.d.	50	15000
Cadmium (Cd)	n.d.	5	17
Chromium (Cr)	n.d.	0.05	--
Chromium (III) (Cr (III))	See note**	5	460
Chromium (VI) (Cr (VI))	See note**	0.01	0.053
Cobalt (Co)	n.d.	10	130
Copper (Cu)	n.d.	50	7700
Lead (Pb)	n.d.	10	23
Manganese (Mn)	n.d.	50	15000
Mercury (Hg)	n.d.	10	94
Nickel (Ni)	n.d.	10	930
Selenium (Se)	n.d.	10	460
Strontium (Sr)	n.d.	50	56000
Tin (Sn)	n.d.	4.9	180000
Organic Tin+	See note^	--	12.0
Zinc (Zn)	n.d.	50	46000
Comment	Pass		

Note:

*** The tests marked with an # are not accredited by SLAB**

An original signed hardcopy can be provided upon request at 141/6, Vauxhall St, Colombo 02, Sri Lanka.

Order No. : 400010072

Page 10 of 12

Control No.:2375008861

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/terms-and-conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <https://www.sgs.com/en/terms-and-conditions/terms-e-document>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 45 days only.

SGS Lanka (Pvt) Ltd

Textile Lab	3rd Fl,	141/6 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 529 94 91	e sgs.lanka@sgs.com
Chemical Lab	1st Fl,	141/7A Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 539 51 60	f +94 (0) 11 471 78 77	e sgs.lanka@sgs.com
Regd. Office	3rd Fl,	140 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 537 62 81	www.sgs.com

TEST REPORT

Report No. : SL:TX:2370008338

DATE : 08/11/23

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

R E S U L T S

REQ

1. mg/kg = milligram per kilogram
2. mg/kg = ppm
3. n.d. = Not Detected
4. Rep. Limit = Reporting Limit
5. Perm. Limit = Permissible Limit
6. ** = Confirmation test of soluble chromium(iii) and chromium(vi) is not required in case of soluble chromium does not exceed their requirement as specified in EN 71-3:2019 + A1:2021.
7. ^ = Confirmation test of soluble organic tin is not required in case soluble tin, after conversion, does not exceed the soluble organic tin requirement as specified in EN 71-3:2019 + A1:2021.

Note: These tests have been performed as per the customer request.

*** The tests marked with an # are not accredited by SLAB**

An original signed hardcopy can be provided upon request at 141/6, Vauxhall St, Colombo 02, Sri Lanka.

Order No. : 400010072

Page 11 of 12

Control No.:2375008861

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/terms-and-conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <https://www.sgs.com/en/terms-and-conditions/terms-e-document>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 45 days only.

SGS Lanka (Pvt) Ltd	Textile Lab	3rd Fl,	141/6 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 529 94 91	e sgs.lanka@sgs.com
	Chemical Lab	1st Fl,	141/7A Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 539 51 60	f +94 (0) 11 471 78 77	e sgs.lanka@sgs.com
	Regd. Office	3rd Fl,	140 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 537 62 81	www.sgs.com

TEST REPORT

Report No. : SL:TX:2370008338

DATE : 08/11/23

WARNING: The sample(s) to which the findings recorded herein (the "Findings") relate was(were) drawn and / or provided by the Client or by a third party acting at the Client's direction. The Findings constitute no warranty of the sample's representativeness of any goods and strictly relate to the sample(s). The Company accepts no liability with regard to the origin or source from which the sample(s) is/are said to be extracted.

IMAGE



**** End of Report ****

* The tests marked with an # are not accredited by SLAB

An original signed hardcopy can be provided upon request at 141/6, Vauxhall St, Colombo 02, Sri Lanka.

Order No. : 400010072

Page 12 of 12

Control No.:2375008861

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/terms-and-conditions> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <https://www.sgs.com/en/terms-and-conditions/terms-e-document>

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 45 days only.

SGS Lanka (Pvt) Ltd	Textile Lab	3rd Fl,	141/6 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 529 94 91	e sgs.lanka@sgs.com
	Chemical Lab	1st Fl,	141/7A Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 539 51 60	f +94 (0) 11 471 78 77	e sgs.lanka@sgs.com
	Regd. Office	3rd Fl,	140 Vauxhall Street	Colombo 2	Sri Lanka	t +94 (0) 11 537 62 80	f +94 (0) 11 537 62 81	www.sgs.com